Section

015 Parts By Section

(back)
Diagram Part Photo Part Description Price Availability

Bolt, Hex 5/16-18 x 1-1/2"

Part Number: PS9090343

No Longer Available

Truss. Hd. Mach. Scr. 1/4-20 x .75

Part Number: PS9091402

No Longer Available
1

Hex Nut 1/4-20

Part Number: PS9309199

No Longer Available
2

WASHER-EXTERN L 1/4

Part Number: PS9166472

No Longer Available
3

Washer, .219 X .500 X .036 Phc

Part Number: PS9311091

No Longer Available
4

SCREW-HEX 1/4-20 X 1.50

Part Number: PS9100234

No Longer Available
5

Upper Frame Half

Part Number: PS9260092

No Longer Available
6

SCREW-HEX 1/4-20 X 1.00

Part Number: PS9089791

No Longer Available
7

TUBING-FRAME-LWR

Part Number: PS8849433

No Longer Available
8

Screw, 1/4-20 x 5/8

Part Number: PS9298800

No Longer Available
9

SCREW-HEX 1/4-20 X .75

Part Number: PS9298595

No Longer Available
10

Upper Opening Support

Part Number: PS8848047

No Longer Available
11

SCREW-HEX 1/4-20 X 1.00

Part Number: PS9089791

No Longer Available
12

SUPPORT-LOWER

Part Number: PS8850203

No Longer Available
13

SCREW-HEX 1/4-20 X .50

Part Number: PS9151998

No Longer Available
14

Sold. Bolt .437" Via. x.35"

Part Number: PS9311223

No Longer Available
15

WASHER-EXTERN L 5/16

Part Number: PS9301880

No Longer Available
16

Hex Nut, 5/16-18

Part Number: PS9309196

No Longer Available
17

Handle

Part Number: PS8848050

No Longer Available
18

Plastic Grip

Part Number: PS9095179

No Longer Available
19

Lower Frame Arm

Part Number: PS8851535

No Longer Available
20

Upper Holding Arm

Part Number: PS8851542

No Longer Available
21

Nut

Part Number: PS9095066

No Longer Available
22

HOOK-CHAIN

Part Number: PS9091361

No Longer Available
23

Grass Catcher Bag

Part Number: PS9312777

No Longer Available
24

Lockwasher

Part Number: PS9166457

No Longer Available
25

SCREW-HEX SEMS 5/16-18 X .75

Part Number: PS9153996

No Longer Available
26

Hitch Bracket

Part Number: PS8848466

No Longer Available
27

PIN-INTERN COT-5/8 DIA

Part Number: PS9106374

No Longer Available
28

Lower Holding Arm

Part Number: PS9114370

No Longer Available
29

Screw, 1/4-20 X 1/2 Hex Hd Flange Lock

Part Number: PS9298769

No Longer Available
30

Spacer

Part Number: PS8926715

No Longer Available
31

HANDLE-CATCHER

Part Number: PS8873415

No Longer Available